INSTALLATION INSTRUCTIONS

PART NO. 759-3189 BcCub Cadel
MODELS 982, 984, 986, 1912, 1914

Listed below are the special parts required for the proper installation. Carefully study the photo diagram
Showing the location of each part. Each part has the part number stamped on it.

1-No. 102729-01 Yoke

2-No. 110295-01 Yoke Support

2-No. 110296-01 Support Mount
. 2-No. 102733-01 Door Latch

1-No. 110293-01 Left Side Arm
1-No. 110294-01 Right Side Arm
1-No. 205089-01 Mounting Bracket

1. Using Ya"x1%"x2vz" U-Bolt mount the 205089
Mounting bracket on the steering column. See
figure 1.

2. Boit the 110296 support mounts to the left and
right steps. Next bolt the two 110295 yoke supports
to the support mounts on the steps. Use 5/16"x1”
bolts. See figure 1.

3. Thread the 110293 left side arm and the 110294
right side arm inside the wide hems in vinyl cover.
Slide the 102729 yoke into wide hem at top. Place
cover over tractor.

4. Bolt the side arms to yoke and yoke supports using
35"x1%2" bolts, head of bolts up and use 2 nuts on
under side to lock. Side arms go on top of yoke,
and yoke supports under yoke. Next bolt the yoke
to the 205089 mounting bracket using ¥ "x34" flat
head bolts and nuts. See figure 1.

5. Bolt the bottom of side arms to steps using ;
5/16"x112" hex bolts. Place 3&” flat washers on top
of and under side arm. See figure 1.

7. Straighten vinyl cover and the front sides together

. Raise seat and install the two 102733 latches. Drill
11/32" holes in fenders and use 5/16"x3:" hex
bolts and nuts. See figure 1.

LITHO IN USA

under hood and under tractor. See figure 2.

See other side for assembly of the windshield —
side windows.

#861591



‘WINDSHIELD ASSEMBLY INSTRUCTIONS

aTen

i ——
B |
1

=

-
- -
il

N
Bl S adn e
Coand L S WL

1. Slide glass in channel of
shleld frame.

4. Install L.H. flat side window as

in step No. 3.

Ff.: I‘I'H'l?

=

wrind-

/

Pl Clips

C__I:‘H' Flgt Side Window

1303

2. Assemble Hat strip and angle 3. Insert F-1 clips in slots of R.H.
sirip te windshield channal us- Flat side windoew. Securs this
ing twe & x 42" belts in top sssembly to windshield channel
holes. frame with L x %" beolh.

5. Place windshield assembly on yoke so bolts in yoke
come through botiom heles In windshield. Secure

with wing nuts,

= T W
g e
ff;ji =3 =
gy | A
ol
o
2 — 3
C’fﬂf[ .
Fi Cliga
ke— DOOR POSTS —> DocR
fl

. Insert F-1 clips in cut out in top of door, punch hole
through canvas in side windoews. Securs with \"

x %" bolis



~ -INSTALLATION INSTRUCTIONS

Listadbalnwaremespeciallga
of each part. Each part has

2—121585 BTM Horz Pcs.
2—121587 Upright (Short)
2—110299 Upright (Long)

PART NO. 759-3190
ECub Cadel TOP

rts required for the proper installation. Carefully study the photo diagram showing the location

art No. stamped on it. See other side for assembly of windshield & side windows.

1—121598 Frt. Bow . 1—121600 Overhang
1—121599 Back Bow 2—121516 Top Pieces
-




1)
2)
3)

4)
3)
6)

7)
8)

e ;
! / b
/\
-_ /\\\. ,
.{,'m

,
-y

i %
A5

Fig. B

Lay cover top down and thread 121600 OVERHANG frame through hem in back edge of cover. (Fig. A)
Thread 121598 FRONT BOW through pocket at front of cover. (Fig. A)

Thread 121595 BOTTOM HORIZONTAL PIECES through hems on both sides at top of cover. The ends with bends go
toward the front and the bends are in. (Figs. A & B)

[E‘F.ig 'IAE:.'FSEIE pieces to bottom of 121598 FRONT BOW and 121599 REAR BOW using 3/16 X 1/2 bolts and nuts.

Bolt 121516 TOP PIECE between bows and 121600 OVERHANG at rear using 3/16 X 3/4 bolts and nuts. Bolt other
top piece between bows at front using 3/16 X 1/2 bolts and nuts. (Fig. A)

On ME:JI-:dgsﬁBE. 582, 682, and 782 bolt 121597 UPRIGHTS (short) to 121595 bottom pieces using 1/4 X 1 bolts and
nuts. :

On Model 982 bolt 110299 UPRIGHT (long) to 121595 bottom pieces using 1/4 X 1 bolts and nuts. (Fig. A)

Bolt assembled top to windshield %Dbulﬂng front ends of u;ng“ns to windshield using 3/16 X 3/4 bolts and nuts. Bolt
bottom of uprights to windbreaker door bracket using 5/16 X 3/4 bolts and nuts. (Fig. B)

#861597



	cubcab1
	cubcab2
	cubcab3
	cubcab4

